INSPECTION CERTIFICATE

CHUN YU WORKS & CO., LTD.

®
100 Tapao St.
Report No. 2018060008-05 Customer CHUN YU WORKS (USA) INC. Kangshan, Kaohsiung 82063
Order No. W10095 o ASTM F1852-11 DOME HEAD Taiwan
S/C No. WSF-80505 Description | +vPE 1 I Tel: +886-7-622-4111
Invoice No. WSF-8044 . Fax: +886-7-621-6697
Size 7/8-9 X 2-1/2"
Control Nos. www.chunyu.com.tw
Test Date May/17/2018 Set LotNo. | A8050500303-12 =
Issue Date Jun/20/2018 afagQ (—\ | [ ﬁ
Ship Quantity | 480 Sets Part No. 277464 S0 Sood -LAF) 0
Lot ti 14760 Sets ) iy " _SGS.
ot Quantity Surface PLAIN FINISHED. TTQO5206 et iwTF 0277248 .
N 201038522
Chemical Specification and Composition(%) Mechanical Properties - Bolt
Material c | si [ v | p s oMo [N Jow ] v]T ]| al]s Lot No: 8050500303-12
Division [ Heat No X100 X1000 X100 X1000 X100 Grade ASTM F1852-11 TYPEI
10B33 Spec 28 8 57 48 58 5 Spec. Unit Meas Avg
55 32 | Min | Max | Max 30 Tensile Test under 55450 66000
Bolt Wedge Loading(10°) Min Lbf 66500 66500
MX997 Heat 34 24 88 16 2 13 1 1 22 18 ccg g
39250 39500
SAE 1045 Spec 18 57 48 58 Proof Load Min Lbs 39500 39500
N AL-KILL 58 Min | Max | Max 25 29
ut Hardness HRC 30
364050 | Heat | 44 20 73 14 4 22 16 34 30
10B20 Spec IVSIO N610
Washer X &
2Y457 Heat 19 6 39 14 9 34 21
Mechanical Properties- Nut Mechanical Properties- Washer Assembly Lot Tension Test
Lot No: 8050501401-11 Lot No: 8050501009-11 Spec. | Unit Measurements Avg
Grade ASTM A563-07 DH Grade ASTM F436-07 TYPEI Assembly Lot | 41 oo 460 | 485 | 479 | 471 | 467 | - - - | 474
Tension Test Min
Spec. Unit Meas Avg Spec. Unit Meas Avg
175 . 177 38 40
Proof Load Min ksi 177 177 Washer Hardness 45 HRC 40 40
24 26
Hardness 38 HRC 28 27
Marking Visual, Dimensional, and Thread Inspections
ZE,;\ i Bolt Nut Washer
L e o LY 7 T T n
Bolt ; Vo Nut Washer ! ( Dlm;nSlons OK OK OK
} ! SO Visual OK OK OK
el Thread OK OK -
S.M.CHANG
Heats having the elements listed in ASTM F1852-11 7.1.4 and 7.1.5 intentionally added were not used to produce these tension control bolts
Authorized Signature
We hereby certify that the above material has been satisfactorily tested in accordance with the material specifications. Manager of Q.A. Department
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o ATt : CHINA STEEL CORPORATION
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1 CHUNG KANG ROAD HSIAO KANG KAOHSIUNG 81223

CHINASTEEL TEST CERT I F IC ATE TAIWAN, REPUBLIC OF CHIN

TEL: (07)802-1111 FAX: (07)802—2511 (07)801-9427
E-mail: t211mae@mail. csc. con tw
B0314-02 COMPANY REGISTRATION NUMBER: 30414175 1212

B p | BB TRBAH RS g%ﬁ BAR-CARBON STEEL
custoier | CHUN YU WORKS BEZHhE HAEHR
R e G UL16764849 It 06061580314
M 4 75| CSC SPEC. 10833 (WD) | EP&® | sa187108 TR & oworetF
XERH wHT Al
SPEC. » SHIPPING DATE JUN 14, 2017 T/C ISSUE DATE JUN. 15, 2017
WO STEE )
ok | CSC MILL INSPECTION T/C | 02 5@%&% owav
5 . R <} % 1EZE &2 CHEMICAL COMPOSITION .
Flaesn|_Dnmsios % qe |uw Cln|P|s|sifcdnilce(a]s o=
/Bl RE | RE
ITEM piastece| wiore | ienetd (QTY] kg |HEAT 2 2 3 9 9 A REMARKS
M )sea N0 | mm mn NO. 10(X101 X10 10 X10[x10
00 6C01 | 21, 00 colL| 7| 13, 406Mx985 34| 86| 15[ 5| 22| 1 1] 14] 31 19
BAAGECO2 | ’ 81163.975E2997 34 88| 16| 2| 24 1| 1| 13 22| 18
BAAE6CO3 16| 28, 279]MY001 33| 87| 14 4| 22| 1 1| 19 24| 14
TOTAL: 103(19E, 660
gA. 2k}
5% ST
NOTES
HISARRATTIES » DRI B AT RN » REFEMARZ AR - y
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION. L 4 ‘
GENERAL MANAGER, METALLURGICAL DEPARTMENT
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OFFICE :

EPHTEER TS —&I98%

No. 998, Sec. 1, Jiahou Rd., Houli Dist.,
Taichung City 421, Taiwan(R.0.C)

TEL - (04)25565101
FENG HSIN STE€EL CO., LTD. TEST CERTIFICATE FAX - (04)25566955
- _ N WA E sk j
FPAEB | BERIERNAE RS 88187108| CERTIFICATE Mo, 2064B0039-001
CUSTOMER NAME Y
M54  [SAE 1045 AK CN & o5 %% [HOT ROLLED STRAIGHT ROUND BAR P
SPEC. PRODUCT |##LE#4m CERTIFICATE DATE 2017/04/07
R+ B RHMATERIAL DESCRIP. 3t 7 3RS TENSILE 1L 2 g% 2 (%)CHEMICAL ANALYSIS
s |BRYP|#ITS| 44 £ clsi|M|P|s|wn]|c|n Al B #ER
we | &x|ne|gg| 2% PR ﬁj{%f ST — 1 : e
DIA. LEN. QTY [WEIGHT HEAT No /mm?|  /mm2 X100 X1000 X100 X1000 X10000 X100 SHIPPING
(m) | () |(bdl.)| (kgs) ‘ 43 60l 30 50 .
50 90] MAX! MAX
22 8.1 | 20 |[39,338| 362971 451 20 74 16 5 24 19 2D6405087
30 8.1 8 |16,010| 364045 47| 23| 74 16 3 22 20 2D6406096
30 8.1 1,958 | 364048 471 25| 14 14 8 29) 15 206405079
30 8.1 | 13 |25602| 364048 471 25 74 14 8 29 15 2D6406096
30 8.1 | 21 |41,375| 364048 470 25 14 14 8 22 15 206406100
30 8.1 1 1,920 | 364050 44 200 73 14 4 29 16 206405088
30 8.1 | 18 |35635| 364050 44 201 73 14 4 22 16 , 2D6405079
TOTAL: 82 BUNDLES 161, 838 kgs.
REMARK: : The dimensional tolerances of hot rolled steel are according to
64051
- QC-09-11
MEBAREAIE S, R AS LS R AR L L ORBZE L - BAMERRE
WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH

SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MANAGER
METALLURGICAL R&D DEP.
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1 CHNG KANG ROAD HSIAO KANG KAOHSIU‘!G 81223
CHINASTEEL
o -0 TAIWAN, REPUBLIC OF CHINA
w EX gO(F Z’ TEST CERTIFICATE EEL (ll)T) Eég%—l-lllémh\)l( (07)802—%511 (0T 801-9427
. rRal maegmal l. csc. com tw
1070]028 B0217-01__ COMPANY REGISTRATION NUMBER: 30414175 0512
g £ai = ERNBRGHRAE E—;g%mzmﬁ BAR-CARBON STEEL
. ) Tt 50 ZQ40766597 BTG 07011980217
39,4 4, 45| ©5C SPEC 10820  (owaz) _&@iﬁﬁ 68040606 ‘*’g‘ﬂ'?ﬁ %5 | owaryac
xEM HHEaM
SPEC. SHPPING DATE | JAN, 18, 2018 TCISSEEDNE | AN 19, 2018
® % BEITRER
e, CSC MILL INSPECTION T/C | 01 . ST GROER 1o,
R =+ . B2 XS CHEMICAL COMPOSITION @
Rl azama|  DNENSIONS (%) 7 |ms ~ P PR
g|=" iR/ | BE |EE|E]| wss : , CiMn|P|S|SiCuNi|{CriAl|s
172 I piasmiick wiom | iewetd QTY] kg | HEAT ' 2l 3 2 3 4
¥ 'sEg. N0 | mm mm : : x1ﬁ'm X10 10 X10lx10 REMARKS
0O5[BL 157 01 | 25, 60 COlL| 17} 34, 035/3CDOB 21 43[ 18] 9 5 &7] 14
BL157 02 18] 25, 9A212Y457 - 19] 39{ 14} 9 6 34 21
TOTAL: 30; &9, 977 :
PR —
~ 2
N
£ 3 5] A A%
| 2= % [}
NOTES &% ﬁﬁ s
. RSBV AR ],.mnnmi ’
WIELARRATTUR L » R EERENS B » BT HBZTH o — 1
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND '}Wg‘-ﬁl&v\ Chen
SURVEYED BY " TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION S F E B &
GE.HERAL MANAGER, METALLURGICAL DEPARTHENT




